For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

19A-218-000 Rear Mount Weight (2008) Page 1 of 2
General Assembly

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

19A-218-000 Rear Mount Weight (2008) Page 2 of 2
General Assembly

Ref#  Part Number Qty S/P/F  Description

1 710-3008 4 /P Hex Head Screw, 5/16-18 x .75"

2 710-3015 4 /P Hex Head Screw, 1/4-20 x .75

3  711-0309A 1 /P Clevis Pin, .62 Dia.

4  712-04063 4 /P Flange Lock Nut, 5/16-18

5 712-04064 4 /P Flange Lock Nut, 1/4-20

6 714-0117 1 /P Internal Cotter Pin, .148 x 3.00

7  759-3389 1 S  Suitcase Weight, 45 Ibs.

8 783-05244 1 S Rear Weight Plate

9 783-0673B 1 S  Catcher Support Bracket, Right Hand
10 783-0764B 1 S  Catcher Support Bracket, Left Hand
11  783-0765 1 S  Cross Support Bracket

WWW.mymowerparts.com



